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Report No.: BTL-FCCP-1-1908C055

[TestMode  |TX N-40M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
CIEWIe. (MHz) (dBm/3KkHz) (dBm/3KkHz) BRI
03 2422 -17.64 2.10 Complies
06 2437 -13.27 2.10 Complies
09 2452 -17.44 2.10 Complies
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Test Mode \TX N-40M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Clhenme! (MHz) (dBm/3kHz) (dBm/3kHz) R
03 2422 -17.60 2.10 Complies
06 2437 -12.28 2.10 Complies
09 2452 -17.31 2.10 Complies
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Test Mode ‘TX N-40M Mode_Total
Frequency Power Spectral Density Max. Limit
eI (MHz) (dBm/3kHz) (dBm/3kHz) el
03 2422 -14.61 2.10 Complies
06 2437 -9.74 2.10 Complies
09 2452 -14.36 2.10 Complies

End of Test Report
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